Taskad Caus				Dhamai	(002) 442 0440		Descharde	0/42/2022	
Tested For:	Michael Halt BRN Sleep Pr	-	\$4.110	Phone: Fax:	(803) 413-8418		Received: Completed:	9/12/2022 9/26/2022	
	3771 Camero		5A, LLC.	Mobile:			Code:	S1	
	Orangeburg,		5	PO#:			Test Report:		
	USA USA			Email:	michael.haltiwange	er@brnbed.com			
Key Test:	CFR 16 Part	t 1632 M	attress (Quilt)						
Client's Ident	ification:								
Style: Go Sl	eep - 8 inch. I	Identifica	tion #: INSBC. (	see continuat	ion)				
Test Category	r: Cigarette Igni	ition	Specifier: CPSC	L	E 2019; V 7/21 DK	PC: 48H	SM/pm		
			40 Devit 4000	Otomala ad fa	a tha Elamana di ilit				
Amended)	FORMED: C		e 16 Part 1632 -	Standard to	or the Flammabilit	y of Mattresses	s and Mattress	Pads (FF	4
Ianition Sou	urce: SRM 1	196a Ci	garette						
-			ed Surface Matt	rass					
TROBUUT	ONTEOON								
TEST SELE	ECTION:	🛛 Prot	totype						
			• •	•					
		Pro	duction Quality	Assurance					
		□ Proo	duction Quality						
MATTRES	S COMPOS	□ Proo	duction Quality		ontinuation):				
	S COMPOS ng Material ( <sup>-</sup>	□ Proo	duction Quality erimental ENT'S IDENTIF		ontinuation):				
Coverin		☐ Prod ☐ Exp ITE CLII Ticking):	duction Quality erimental ENT'S IDENTIF : INSBC		ontinuation):				
Coverin Fire Blo	ng Material ( <sup>-</sup>	Proc Exp ITE CLIE Ticking): (Interlin	duction Quality erimental ENT'S IDENTIF : INSBC		ontinuation):				
Coverin Fire Blo Filling N	ng Material ( <sup>-</sup> ocking Layer	Prod Prod Fixed Fixed Prod Prod Fixed Prod Prod Prod Prod Prod Prod Prod Pro	duction Quality erimental ENT'S IDENTIF : INSBC		ontinuation):				
Coverin Fire Blo Filling N Insulato	ng Material ( <sup>-</sup> ocking Layer ⁄laterial (s): I	Prod Prod Fixed Fixed Prod Prod Fixed Prod Prod Prod Prod Prod Prod Prod Pro	duction Quality erimental ENT'S IDENTIF : INSBC		ontinuation):				
Coverin Fire Blo Filling N Insulato Core: B	ng Material ( <sup>-</sup> ocking Layer Material (s): I or Pad: INSB	Prod Free Free Free Free Free Free Free Fre	duction Quality erimental ENT'S IDENTIF : INSBC er): INSBC		ontinuation):				
Coverin Fire Blo Filling N Insulato Core: B Additior	ng Material (" ocking Layer Material (s): I or Pad: INSB connell Coil nal Informatio	Prod Prod Prod Note: Exp ITE CLIE Ticking): (Interlin INSBC BC ion: Zipp	duction Quality , erimental ENT'S IDENTIF : INSBC er): INSBC	ICATION (c	ontinuation): nation Not Suppli	ed by Client			
Coverin Fire Blo Filling N Insulato Core: B Additior ABBREVIA	ng Material ( <sup>*</sup> ocking Layer Material (s): I or Pad: INSB connell Coil nal Information	Prod Prod Fixed	duction Quality , erimental ENT'S IDENTIF : INSBC er): INSBC	ICATION (cr SBC = Inforr	nation Not Suppli	ed by Client			

KΜ

Ver. 2021-03-09 10:35

Page 1 of 3

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx">http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA • Phone: (631) 293-8944 • Email: govmark.test.reports@sgs.com

DocuSign Envelope ID: E0F1319B-03FA-4548-9C15-45A4E2BB44B0

SGS						
Tested For:	Michael Haltiwanger	Phone:	(803) 413-8418	Received:	9/12/2022	
	BRN Sleep Products USA, LLC.	Fax:		Completed:	9/26/2022	
	3771 Cameron Road	Mobile:		Code:	S1	
	Orangeburg, SC 29115	PO#:		Test Report:	3-48964-1	
	USA	Email:	michael.haltiwanger@brnbed.com			

## Key Test: CFR 16 Part 1632 Mattress (Quilt)

BRIEF DESCRIPTION OF TEST: A minimum of 18 lighted cigarettes are placed on the mattress surface. A line is drawn across the width of the mattress, dividing it into two equal sections. One of the sections is covered with a once laundered 100% cotton bed sheet. Nine lighted cigarettes are placed on the covered section. A second piece of cotton sheeting is then placed over this group of nine cigarettes to intensify the heat. The other section remains uncovered. Nine lighted cigarettes are placed on the mattress, cigarettes will self-extinguish. When this occurs, additional lighted cigarettes must be placed on the mattress. This will increase the ACTUAL number of cigarettes beyond the minimum total of 18. The test records the number of ignitions that occur at any cigarette placement location. If there is an obvious ignition, that placement location is extinguished and a "char length" measurement is not made. In certain instances, ignition is not obvious and there may be continuous burning beyond the cigarette. When this occurs, a char length measurement is made.

## Remarks: None.

## **RESULTS**:

SURFACE #1	Cigarette Placement Location	# of Cigarette Placements	# of Obvious Ignitions	# of Chars Measuring More than 2" Beyond Cigarette
Bare	Edge	3	0	0
(without sheets)	Quilt	3	0	0
	Smooth	3	0	0
Covered	Edge	3	0	0
(with sheets)	Quilt	3	0	0
	Smooth	3	0	0
	Totals for Surface #1:	18	0	0

SURFACE #2				
Bare	Edge	3	0	0
(without sheets)	Quilt	3	0	0
	Smooth	3	0	0
Covered (with sheets)	Edge	3	0	0
	Quilt	3	0	0
	Smooth	3	0	0
	Totals for Surface #2:	18	0	0

Note: An asterisk (\*) indicates that there was no edge to support a cigarette placement.

"PD" indicates that the char penetrated to a depth of more than 2" without obvious flaming ignition.

KΜ

Ver. 2021-03-09 10:35

Page 2 of 3

330

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx">http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excerpt in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

Doc

			0				
Tested For:	Michael Haltiwanger BRN Sleep Products US 3771 Cameron Road Orangeburg, SC 29115 USA		Phone: Fax: Mobile: PO#: Email:	(803) 413-8418 michael.haltiwanger@brnbed.com	Received: Completed: Code: Test Report:	9/12/2022 9/26/2022 S1 3-48964-1	
Key Test:	CFR 16 Part 1632 M	attress (Quilt)					33
FAILURE CI than 2".	RITERIA: The matti	ress fails the test if	f any obvi	ous ignition occurs or there is a	char measure	ment of mo	ore
		eported Results ar	nd the cite	ed Failure Criteria, the item test	ed:		
⊠ Passe	es; 🗆 Fails						
	TION: I certify that t and equipment spe		were obta	ined after testing specimens in	accordance wi	th the	
DocuSig							
~	200 200.11						
	<b>a MacMillan</b> 28D7845C	10/3/2022		Toot Toobaicion, Krista N			
		_10/3/2022		Test Technician: Krista M	-		
AUTHORIZE SGS NORTI /jab /dv	28D7845C ED SIGNATURE H AMERICA	_10/3/2022		DS	-		
AUTHORIZE SGS NORTI /jab /dv	28D7845C ED SIGNATURE H AMERICA	_10/3/2022		DS	-		
AUTHORIZE SGS NORTI /jab /dv	28D7845C ED SIGNATURE H AMERICA	_10/3/2022		DS	-		
AUTHORIZE SGS NORTI /jab /dv	28D7845C ED SIGNATURE H AMERICA	_10/3/2022		DS	-		
AUTHORIZE SGS NORTI /jab /dv	28D7845C ED SIGNATURE H AMERICA	_10/3/2022		DS	-		
AUTHORIZE SGS NORTI /jab /dv	28D7845C ED SIGNATURE H AMERICA	_10/3/2022		DS	-		
AUTHORIZE SGS NORT	28D7845C ED SIGNATURE H AMERICA	_10/3/2022		DS	-		
AUTHORIZE SGS NORTI /jab /dv	28D7845C ED SIGNATURE H AMERICA	_10/3/2022		DS	-		

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.



